TamiyaBase Model Datasheet

Porsche 911 GT1 98 LM Winner (58230)

All data from www.TamiyaBase.com

Model data

Model number: 58230
Tamiya Porsche 911 GT1 98 LM Winner 58230
Model name: Porsche 911 GT1 98 LM Winner
Scale: 1/10
Chassis:

F103RS

 

Release date: 24 Feb 1999
Last year available: 2002
Price at release date: 15800 Yen
Type of model:  Le Mans
Body type:  Polycarbonate

Dimensions and weight

Overall length: 455 mm
Overall width: 204 mm
Overall height 96 mm
 Wheelbase: 260 mm
Tread/track front: 170 mm
Tread/track rear: 155 mm
Ground clearance: mm
Weight ready to run: 1.26 kg

Paint codes

Main body color(s) 8600186005

Technical

Gear ratio (lowest): 3,7 :1
Standard pinion: (module/teeth)
Motor in kit:

Part no: 53068
Description: RS540 SPORT TUNED

Speed controller in kit
Suspension type, front:

Coil spring

Suspension type, rear:

Pad friction damper w/coil spring shock

Damper type, front:

Part no: na
Description: NONE

Damper type, rear:

Part no: na
Description: OIL DAMPER COIL SPRING UNIT (MONO)

Tyre, front:

Part no: 10445715
Description: FRONT WHEEL

Tyre, rear:

Part no: 19335292
Description: REAR WHEEL AND A PARTS

Wheel, front:

Part no: 53349
Description: F-1 FRONT REINFORCED SLICKS TYPE-A

Wheel, rear:

Part no: 53350
Description: F-1 REAR REINFORCED SLICKS TYPE-A

 

 

Parts

All parts according to Tamiya Guide books, Tamiya manuals and Tamiya parts listings.
5 digit Spare Parts   7 digit Spare Parts

50038 TOOL SET

50171 HEAT RESISTANT DOUBLE SIDED SERVO TAPE SET

50197 SNAP PIN SET

50354 16T, 17T AV PINION GEAR SET

50355 18T, 19T AV PINION GEAR SET

50356 20T, 21T AV PINION GEAR SET

50357 22T, 23T AV PINION GEAR SET

50388 RACING DEVELOPED DIFFERENTIAL BALL & PLATE SET

50395 RACING DEVELOPED FRONT UPRIGHT SET

50473 HI-TORQUE SERVO SAVER

50503 F-1 FRONT SUSPENSION ARM SET

50504 F-1 SPARE GEAR CASE (F103 CHASSIS)

50505 F-1 T-BAR (F103 CHASSIS)

50506 F-1 SPARE GEAR

50508 F-1 SUPER KING PIN SET

50509 F-1 FRONT SPRING SET

50575 TAPPING SCREWS, 2.6X10mm (5PCS)

50576 3mm GRUB SCREW x 10

50577 3X10mm TAPPING SCREW x 10

50578 3X10mm COUNTER.TAPP.SCREW x 10

50586 3mm WASHER x 15

50590 4mm BALL CONNECTOR x 5

50592 5mm BALL CONNECTOR x 10

50595 NYLON BAND W/METAL HOOK x 10

50633 4mm ADJUSTER x 6

50655 F103 CHASSIS D PARTS (BATTERY HOLDER)

50828 F103 GT CAR SPARE BUMPER

50829 F103 GT CAR ANTENNA HOLDER SET

53023 20X4mm ALUMINIUM LOCK NUT

53042 BALL DIFF GREASE

53064 14T & 1ST HP STEEL PINIONS

53065 2X1260 SEALED BALL BEARINGS

53068 RS540 SPORT TUNED

53101 0.4 STEEL PINION GEAR

53102 0.4 PINION GEAR - 24/25T

53103 0.4 SPUR GEAR - 93T/104T

53104 SPUR GEAR SET 93T/104T 0.4

53116 6mm CARBON REAR SHAFT

53117 PINION SET 26/27T 0.4

53124 3mm TUNGSTEN DIFF BALL SET

53148 F-1 CARBON GRAPHITE FRICTION PLATES

53149 F-1 LOW-FRICTION PADS (F103 CHASSIS)

53150 F-1 TURNBUCKLE TIE RODS

53151 F-1 DIFFUSER SET

53154 ACTO-POWER FORMULA MOTOR

53158 FORMULA CAR BALL BEARING

53168 F-1 CARBON CHASSIS

53169 FORMULA CAR FLEX T-BAR SET

53170 GLASS TAPE (15mmX25M)

53173 FORMULA LOW FRICTION ALUMINUM DAMPER

53174 FRI. DAMPER GREASE SOFT

53175 FRI. DAMPER GREASE MEDIUM

53176 FRICTION DAMPER GREASE HARD

53183 FORMULA CAR ALUMINIUM HEAT SINK MOTOR MOUNT

53247 FORMULA ADJUSTABLE FIRCTION DAMPER POST SET

53248 FORMULA LIGHT WEIGHT DIFF. JOINT SET

53257 HEIGHT ADJUSTABLE GEAR CASE

53258 LINK-TYPE FRONT SUSPENSION

53259 FORMULA 3,5mm OFFSET UPRIGHT

53272 DYNA-RUN RACING STOCK MOTOR

53277 HEIGHT ADJUSTABLE ALUMINIUM HEAT SINK MOTOR MOUNT

53284 5mm ALUMINIUM BALL CONNECTOR

53339 CA CEMENT (FOR RUBBER TYRES)

53347 3mm SPRING GRUB SCREW

53349 F-1 FRONT REINFORCED SLICKS TYPE-A

53350 F-1 REAR REINFORCED SLICKS TYPE-A

 

10115065 P PARTS

10445715 FRONT WHEEL

10555086 BODY & REAR WING

11055862 INSTRUCTIONS

12220001 LOCK NUT, 3mm

13455035 ANTENNA HOLDER

13485036 REAR SHAFT

14005040 CHASSIS

14005042 UPPER DECK

14305259 MOTOR PLATE

14305371 DAMPER MOUNT PLATE

15005073 REAR COIL SPRING

16095003 ANTENNA PIPE

19335292 REAR WHEEL AND A PARTS

19415291 METAL PARTS BAG B

19415504 SPEED CONTROLLER BAG

19415506 METAL PARTS BAG C

19415516 METAL PARTS BAG D

19415525 METAL PARTS BAG A

19495308 STICKER (A&B) AND MASKING SEAL

19805478 2mm C-RING

19805524 DIFF JOINT BAG

19805525 ADJUSTABLE DAMPER POST BAG

19805557 4mm FLANGE LOCK NUT

19805568 3X35mm COUNTERSUNK HEAD SCREW

 

 

 All data from www.TamiyaBase.com